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Summary of testing:

Tests performed (name of test and test clause):

Test items Sample Number

T.1: Altitude simulation / = E5#¢

T.2: Thermal test / J& & i P&

T.3: Vibration / x5}

A1#- A8 #
T.4: Shock / &8
T.5: External short circuit /4 N5 S
T.6: Crush / f5EE CO# - C13#
T.7 Overcharge / #75E A1# - AB#
T.8: Forced discharge / 5& i Z& C14#- C25#

The sample’s status is good.
BRI AT
The conditions of the batteries of samples No.A1# to A4# are at first cycle, in fully charged states.

S ATH -AdH By S5 — I ] TE IR FR A I 52 2 T IR AR B -

Tth? conditions of the batteries of samples No. A5# - A8# are after fifty cycles ending in fully charged
states.

Cenmdmat ASH# - ABH# Ky 71 JUEIBE{ Fe U B R H 14 52 2 7 BR IR ARV ERH -
The cc_)tndmons of the cells of samples No. C9# to C13# are at first cycle at 50% of the design rated
capacity.

PEmmdmst CO# - C13# K55 —JOERE 7o i B I 70 58 £ AR A 1Y S0%,IRREHY R -
The conditions of the batteries of samples No. A1# - A4# are at first cycle, in fully charged states.
Cenmdmat A1# - A4 555 — OB e I B 8 H 14 52 2 7 B IRRR Y ERH, -

Tth? conditions of the batteries of samples No. A5# - A8# are after fifty cycles ending in fully charged
states.

PR imémsT AS# - ABH# I 11 - JCE el 7o [l BB 1% 50 2 B IRRERY B -
The conditions of the cells of samples No. C14# to C23# are at first cycle, in fully discharged states.

Randmst C14# - C23# fysf — IR T B BB 5 £ ERIRREAY R ©

The conditions of the cells of samples No. C24# to C33# are after fifty cycles ending in fully discharged
states.

Frindmat C24# to C33# Ky 1+ B FE M BB IR 52 2 RN ARGV AR -




Test Procedure:

1.Each battery type is subjected to tests T.1 to T.8. Tests T.1 to T.5 are conducted in sequence on the
same battery. Tests 6 and 8 are conducted using not otherwise tested batteries. Test T.7 may be
conducted using undamaged batteries previously used in Tests T.1 to T.5 for purposes of testing on
cycled batteries.

TR E AT T.1 2 T.8 15 - S IR AR —HE M R T T1 2 T.5 - &
%ﬂz T.6 1 7.8 JE(E ARSI aEridH A - 58a T.7 a] DAEE A JepifestEe T.1 2 1.5 th{ AR RIS

» DUER SR T a B -
2. In order to quantify the mass loss, the following procedure is provided:

Mass loss(%)=(M1-M2)/M1x100

Ry T E(EEEE > TR ARGE - EER(%)=(M1-M2)/M1x100
Where M1 is the mass before the test and M2 is the mass after the test. WWhen mass loss does not
exceed the values in Table below, it is considered as "no mass loss".

Ao - M1 EEERATHYGLE - M2 EalBRRHIi'E - WIRMERANEE NRATYINEE - R A ELERK" -

Mass M of cell or battery Mass loss limit
BB E nnE IR IR (E
M<1g 0.5%
1gsM<75g 0.2%
M >75g 0.1%

3. Intest T.1 to T.4, batteries meet this requirement if there is no leakage, no venting, no disassembly,
no rupture and no fire and if the open circuit voltage of each test battery after testing is not less than
90% of its voltage immediately prior to this procedure.

M TA 2 T.4 > MRS - SRR - ARG - JEu ek - I B (R Sa st s8R
REVFAES BEEEA /NS HAR T TIE —S5UBRAT s BEHY 90% -

Comment:

This report also includes:
- Photo documentation: 1 pages




Possible test case verdicts:

- test case does not apply to the test object ................ N (notapplicable)
HFIEAR BT RSS2
- test object does meet the requirement ...................... P (Pass)
HEARFEAUE:
-est object does not meet the requirement .................. F (Fail)
AT ERE:
Testing
Date of receipt of testitem..........c..cccccveveieeiceeeel. 02 Jan. 2020
Date(s) of performance oftests............cccccccevvveneneees. - 02 Jan. 2020~03 Feb. 2020

General remarks:

The test results presented in this report relate only to the object tested.

KRR E IS R W AR &

This report shall not be reproduced except in full, without the written approval of the Issuing testing
laboratory. A R TR = EMMAN G2 IER -

"(See Enclosure #)" refers to additional information appended to the report.

"(See appended table)" refers to a table appended to the report.

Throughout this report a point is used as the decimal separator.

General product information:

The batteries, model no. EA304L29-SSE046, are E-bike smart battery and used in port-able applications,
consist of 13S4P Cylindrical Li-ion Cells, model no. INR18650-M29

Additionally, details information of the cell and battery, as following:

Product name/E fL 4 7E Cylindrical Li-ion Cell E-bike smart battery
Type/model/ZI5E INR18650-M26 48V 10.4Ah 486.7Wh
Nominal voltage/fZ 2 &k 3.6V 48V
Rated capacity/45E X = 2600mAh 10.4Ah
Recommended charging
Voltage/$fE i 7 7 2B 5% 4.2v 48v
Maximum charging
Current/i A7 B 134 3A
Maximum discharging
Current/ig A B A 7t 104 1oA
Disch t-off volt
ﬁ; arge cut-off voltage/ & &k 11 2 75V 35 75A
Weight/& & Approx.49.0g Approx. 3680g

The final evaluation of the battery must be conducted in the end product for which the battery will be
used.




Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/ = S 15#E

Test cells and batteries shall be stored at a pressure
of 11.6 kPa or less for at least six hours at ambient
temperature(20x5°C )/ R & £y 2025C ~ KRB SIA KA
11.6 kPa (UEHEEIFEE AR /UH 6 /1N -

Cells and batteries meet this requirement if there is no
mass loss, no leakage, no venting no disassembly ,
no rupture and no fire and if the open circuit voltage of
each test cell or battery after testing is not less than
90% of its voltage immediately prior to this

procedure .the requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states./&E. S FIBEAM TS E K © #ELEE
e~ R - B - SRR - SREELDUR KR
F 0 BNEEAMNEZ IIGE RS BB G AT RS
EREERY 90% - IEIHRA BB T Y EORA B e 4
i EERE IO Y IICER A

No leakage, no venting, no
disassemby, no rupture and
no fire./fE kg -~ EEE - &
ba)

filt ~ SR DU R i KIS -
The data see table 1./f5&

CLESE

38.3.4.2

Test .2 : thermal test/SE &=

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followerd by storage for at least six hours at a test
temperature equal to -40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10 times,
after which all test cells and batteries are to be
stored for 24 hours at ambient temperature(20+5C).
| EFERHREOIAE 72 £2°CHUERIRhIRCE 2 /) 6 (/)N
B MEIAE-40£2° CHYBRIR T E £ /) 6 (/N -
RS GRS TEIRRERF ] 30 5 - AL AEIRE 10
R AR AT 20£5°C

HIERSE AR E 24 /N -

For large cells and batteries the duration of exposure
to the test temperature extremes should

be at leastr 12 hours./EFAKET, » 5 EAME R F AT
BN E SV Ry 12 /NI -

Cells and batteries meet this requirement if there is no
mass loss no leakage, no venting, disassembly, no
repture and no fire and if the open circuit voltage of
each cell or battery after testing is not less than 60%
of its voltage immediately prior to this procedure. The
requirement | relating to coltage is not applicable to
test cells and batteries st fully dischargered states./z&
I E K ¢ Bk - R - R
R~ SRR R KRG IR %
GRS BB EEA B IR TRARS B BRY 90% o HLIHRHRY
BB T I SR I A A 58 e i B (R Y B A B

No leakage, no venting, no
disassemby, no rupture and
no fire [#ERIE ~ MEENE - fEsy
fifg ~ FER L DL R i K IR -
The data see table 1./H[EE
BHRZE1 -

38.3.4.3

Test t.3: Vibration/#zE)




Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries are firmly cecured the platform of
the vibration machine without distorting the cells in
such a manner sa a faithfully transmit the
vibration.The vibration shall be a sinusoidal waveform
witn a logarithmic sweep between 7 Hz and 200Hz
and back to 7 Hz traversed in 15 mintues. This cycle
shall be repeated 12 times for a total of hours for
each of there mutually perpendicular mounting
positions of the cell.One of the terminal face./{ 5hph
RPN IREN S - - IRENBUERZ R, - DL
7Hz BN 200Hz - A&V IEIE] THz v (EiEHE
—{EERE 4 15 088 o BRI = (H G AHE EAY T
bAERE 12 2K > HE3 (/N o Hor—{EHRE) T R R
TR TR -

The logarithmic frequency sweep shall differfor cells
and batteries with a gross mass of not more than 12
kg(cells and small batteries),and for batteries witn a
gross mass of more than 12 kg(large batteries)./¥f}»
s BRI 12kg HyEE M (B SAIEM) s E
12kg HYEEM (CREEM) - HRURHRE -

For cells and small batteries: from 7 Hz a peak
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn is
then maintained until the frequency is increased to
200 Hz. SRR INGE M » 8RR © (¢7HZ
IRPRFF 1N R AN B E SRR Ry 18Hz » A% KR
TEFAFEFAE0.8mm (4 {RF%1.6mm) G ISR EH R A
IZRFEZEFI8gN (FHARLY Fy50Hz) » R ARNIZRE PrEF
FE8gn E EIHAIE /1 F]200HzZ -

For large batteries: from 7 Hz to a peak acceleration
of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total
excursion) and the frequency increased until a peak
acceleration of 2 gn occurs (approximately 25 Hz). A
peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz. /1A A EEM - B
ARy © (€ THz BEAGTRET 1gn B AN LR HR
Ky 18Hz » 2MERHRIECREAE 0.8mm (4 {FF% 1.6mm)
G DS B B E AR 2 ] 2gn (JEF4Y25Hz) -
R KR ORIFAE 2gn B EPRAIEIE] 200Hz -




Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is no
leakage, no venting, no disassembly, no rupture and
no fire during the test and after the test and if the
open circuit voltage of each test cell or battery directly
after testing in its third perpendicular mounting
position is not less than 90% of its voltage
immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and
batteries at fully discharged states./Z&. (" /I AT &5
K E IR ~ ORIR B - o - SRR
DAR g KBRS+ BB HER (& A BARS SR A
PRI RTBARS EREAHY 90% - [EIHRHTS EBA T HHYZE K
T 5 2R N E T -

No leakage, no venting, no

disassemby, no rupture and
no fire /iR ~ #EEE - i
v

fifE ~ SRR DR fEE K I

% o

The data see table 1./Hz4&

R -

38.3.44

Test T.4: Shock/fE#

Test cells and batteries shall be secured to the
testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.
Each cell or battery shall be subjected to a half-sine
shock of peak acceleration of 150 gn and pulse
duration of 6 milliseconds. Each cell or battery shall
be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of
three mutually perpendicular mounting positions of
the cell or battery for a total of 18 shocks. /LARE[EHIFE

ZRIENE (R - BHEF(EER R LUEE(E R 150gn Ay~
IEFZAIAE % - HR{EF 4 6ms - S {ElkE b AAE
(A A E YRR I A IETT R A2 =
PEEAER TS Z =R EE > IR 18 K% -

However, large cells and large batteries shall be
subjected to a half-sine shock of peak acceleration of
50 gn and pulse duration of 11 milliseconds. Each cell
or battery is subjected to three shocks in the positive
direction followed by three shocks in the negative
direction of each of three mutually perpendicular
mounting positions of the cell for a total of 18 shocks.
PREE AR B AR <2 i A28 S SOgN IR T 7 4
11 msHYFIESZIG @Y - 5l Bsn e = (E AR
BB T HIIE TS &2 = K& - FEEAER

AT = R - (AT 1B -




Clause Requirement + Test Result - Remark Verdict
Cells and batteries meet this requirement if there is No leakage, no venting, no P
no mass loss, no leakage, no venting, no disassemby' no rupturé and
disassembly, no rupture and no fire and if the open no fire /ﬁﬁ/& < SEENE - 1
circuit voltage of each test cell or battery after testing N T
is not less than 90% of its voltage immediately prior to LN T
this procedure. The requirement relating to voltage is fife ~ SRBEE DA BB
not applicable to test cells and batteries at fully Fe o
discharged states. / & S FIEM G S TR © EALEE The data see table 1./}:{&
& FRRIR  EEE - EoRE - SRR DR R K BHRZE 1 -

41 BN EE AR RS BB IR AT RS
BB 90% o [LTARA S B BA T THI Y ZE R i 5 4
B AR RO -
38.3.4.5 |Test T.5: External short circuit/¥MI5G &
The cell or battery to be tested shall be temperature
stabilized so that its external case temperature
reaches 57+4°C and then the cell or battery shall be
subjected to a short circuit condition with a total
external resistance of less than 0.1 ohm at 57+4°C.
This short circuit condition is continued for at least
one hour after the cell or battery external case
temperature has returned to 57+4°C. /{RFFHIERER DR
JERETEAE 57+4°C > DUERESLINRIR LIS 57+4°C24
%l S TE AR/ NP0 1 BRI AR EBRH [BIR% 1740
BE o BRmHVINEIRERIRE] 5724°C 2 1% frFFFap&INRE
1/NIFRAE -
Cells and batteries meet this requirement if their No disassembly, no rupture P
external temperature does not exceed 170 °C and and no fire during the test and
there is no disassembly, no rupture and no fire during within six hours after the test./
the test and within six hours after the test./Z& F fIZE TEHEGETR T DR, > 14 6{FF
FEER  EHEUERE P IR Z1% 6 (/N » JhER W SRR E#E170°C
RSN 170°C - 3 H AR - Sl 2UR1 R kB ISRy RT3
e IH8%4F - The data see table
1./ HEERRR -
38.3.4.6

Test T.6: Impact / Crush/#E 42/ ER

Test procedure — Impact (applicable to cylindrical cells

greater than or equal to 18 mm in diameter) /
U (EST BRI EER18mmyERP &) -




Clause

Requirement + Test

Result - Remark

Verdict

The sample cell or component cell is to be placed on
a flat smooth surface. A 15.8 mm+0.1mm diameter,at
least 6 cm long, or the longest dimension of the cell,
whichever is greater, Type 316 stainless steel bar is
to be placed across the centre of the sample. A 9.1
kg+0.1 kg mass is to be dropped from a height of
61+2.5 cm at the intersection of the bar and sample in
a controlled manner using a near frictionless, vertical
sliding track or channel with minimal drag on the
falling mass. The vertical track or channel used to
guide the falling mass shall be oriented 90 degrees
from

the horizontal supporting surface. /8% 5L BUE — ([~
HAYEEVHE L - F—EK K158 mmz 0.1mm > &
[EAR/Nr6emiy316- R st P B E 1% -
HE— 8 5591 kg+0. kg EY1£61+2.5 cmify

S TE R o

The test sample is to be impacted with its longitudinal
axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15.8 mmz0.1mm diameter
curved surface lying across the centre of the test
sample. Each sample is to

be subjected to only a single impact. /B fEEEE
dm 0 GG B IH R AT MG B A AR i T LY
H£15.8 mmx0. 1mmE IR EIVEGEEE - &
Ak RS — I -

Test Procedure — Crush (applicable to prismatic,

pouch, coin/button cells and cylindrical cells not

more than 18 mm in diameter). /48R (3 iMEAER
SR ~ TSI A BN B 18mmiEy B AT E

) -

A cell or component cell is to be crushed between two
flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of
contact. The crushing is to be continued until the first
of the three options below is reached. /{&E i E /A

{E~V- 1A 2 RIS R - BRI LB IR T F—{E PR
R AL Fo1.5cm/s - SRERRFEUEST - ELEIHIERLL
TEREEL

(a) The applied force reaches 13 kN+0.78 kN. /Ji&fin}J
#7113 kN+0.78 kN

(b) The voltage of the cell drops by at least 100mV. /
B EEE N EFEZE/0100mV

(c) The cell is deformed by 50% or more of its original

thickness. /A 2 FIAEERIS0%LL F -




Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by applying
the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For
cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis. /fEf a3k
BB A B Y — [ EE © 4T/ BT B T
HHERHGER - B IEE Blftih == E Ay T I RE -

Each test cell or component cell is to be subjected to
one crush only. The test sample shall be observed for
a further 6 h. The test shall be conducted using test
cells or component cells that have not previously been
subjected to other tests. / &EH{ELE LE S S HiE W W
H A2 — R - M BRSE R AR L B AR B 226/ NI}

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C
and there is no disassembly and no fire during the
test and within six hours after this test. / 2 e K -
TEHIEERE o AR 2 (R 6/ NI » SRR i
170°C - 3lfi H My A A2 K BR e 4

No disassembly and no fire.
M5y GRS -
The data see table 2. / JztE&
BREE2-

38.3.4.7

Test T.7: Overcharge/i 75

The charge current shall be twice the manufacturer's
recommended maximum continuous charge current.
Tests are to be conducted at ambient temperature.
The duration of the test shall be 24 hours. The
minimum voltage of the test shall be as follows: /f£=
N DA2fE R RS E R A AR R R R
R o HIEERE R4/ NI o IR S N T ¢

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V. /{1 R #EpE 51
HYFEEE RN 18V » ARG /N 7o EE FE R e 2
R B A Y S A T S BB T % B 22V 2 HE B N
e

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of the
test shall be 1.2 times the maximum charge voltage. /
IR R S R R IA18Y - AR N
B R 2 e R A T AR 1 26 -

The voltage of the test is
65.52V,and the current is 4A. /
MIENE R fy 65.52V, Bt FydA

There is no disassembly and no fire during the test
and within seven days after the test. /754 FPFLHES

SERKIR T RN - B RIS KB G2 -

No disassembly and no fire.
53R GRS -
The data see table 3./ JztE&E
BREE3-

38.3.4.8

Test T.8: Forced discharge/5& 1 Z&




Clause

Requirement + Test

Result - Remark

Verdict

Each cell shall be forced discharged at ambient
temperature by connecting it in series with a 12V

D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZR T » B8 S I AE 12V H
SMEIR LA TIRENE - HERERE G EEE TS

The specified discharge current is to be obtained

by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall
be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test
current (in ampere). /45 & HYA EE BRI 1 28 SR BT ORI
B A EE A/ NI & EAES - SEE TR
AT R R ] (/N ) R B R B PR DAG R R (228 -

There is no disassembly and no fire during the test
and within seven days after the test./{£ 5% o FTHIES
et 7 RN B RN K3k -

No disassembly and no fire.
T AR E K B G2 8 2
The data see table 4./ ;&
K 4




Table 1: TA~T.5/ 3 1. 5k T1~HE T.5

Test5:
sample Test 1: Alitude Test 2: Thermal test Test 3: Vibration Test4: Shock External
. N 2 RES . = .
N,_?;» ocV SES] 1 R S 2 ¢ RS g 3 1 IRE) e 4 0 fER Circuit
*’%SD‘”‘W Mass prior | prior to BRS¢
ki to Test (g) |test (V) PSS S
SERATSE | ST
Mass
loss(%) ) Mass ) Mass o
ERCEi=UN C?:E;%i(r;t;o loss(%) |Change ratio Iol\gz(s‘;) C;?%%E(E?t;o loss(%) |Change ratio T?,Lnrt‘;'((eg))
oy | VY| BvEiese(%) | EEELL(%) A (9 - O | EERK(%) | BEELL(%) | T
e HE K (%)
Al# 3681 | 54.38| 0.00 100.00 0.00 99.42 0.00 100.00 0.00 100.00 57.8
AD# 3688 | 54.41| 0.00 99.98 0.00 99.36 0.00 100.00 0.00 100.00 58.4
A3 3688 | 54.41| 0.00 100.00 0.00 99.42 0.00 100.00 0.00 100.00 57.7
Ad# 3689 | 54.39| 0.00 100.00 0.00 99.32 0.00 100.00 0.00 100.00 57.8
AB# 3689 | 54.41| 0.00 100.00 0.00 99.41 0.00 100.00 0.00 100.00 58.4
AGH 3682 | 54.42| 0.00 100.00 0.00 99.33 0.00 99.98 0.00 100.00 57.5
AT# 3681 | 54.37| 0.00 100.00 0.00 99.35 0.00 100.00 0.00 100.00 57.8
AS#H 3688 | 54.38| 0.00 100.00 0.00 99.41 0.00 99.98 0.00 100.00 58.1
Table 2: Crush or impact/ 3% 2 : §ifERE g
Sampe i co# clo# Cc11# Cro# C13t
Test 6: Crush or .
impact OCV;,FG%";Q%;? V) 3.846 3.852 3.852 3.849 3.842
BBk 6 s PRI
Temp. O 98.7 99.6 95.3 91.7 101.2
Table 3 : Overcharge / = 3 : ‘B7%E
3;;5%2‘;- A1# A2t A3# Adtt AS# A6t ATH# A8t
R OO 90
Test7:
Overcharge
= AR i
ARTERE ocvplorlolet(V)| 3709 | 3805 | 3790 | 3801 | 3803 | 37.99 | 3804 | 3803




Table 4 : Force discharge / 3 4 : 58 E

Test8:Forced
discharge
BB 8 SR

’%ﬁ:‘

Sample No. Cl4# | c15# | cie# | C17# | c18# | clo# | c2oo# | c21# | c22# | co23#
*ﬁnuéﬁ?fﬁ
OCvpriortotest(V) | 3355 | 3215 | 3205 | 3214 | 3.295 | 3.320 | 3.259 | 3.374 | 3.314 | 3.302
BRI
Sampe Co4# | C25# | C26# | C2r# | C28# | C29# | C30# | C31# | C32# | C33#
OcVpriortotest(V) | 3369 | 3274 | 3290 | 3.226 | 3.223 | 3332 | 3.341 | 3259 | 3.347 | 3.275

SRERATEE R




Homom

ARARREEER AN ERASER Y
N TN ST T T o o T T 0 ye‘i ‘ . l ERApess=f e
nsmw.wuiwntnzmnaznsmnlvwngunn-az-nn'nsnuw.nsngwnuzm

— gz o¢ or 05 09 02 08 06 00} o 0z 0c 0 05 00 02 02 s 00Z 0L 0z 0z or U5 B b 08 06 00C b 0z 02 Or

uzn:ODlnnaimnenﬁnvhﬂ‘!

or 05 03 oz og o5 0OE o

@
8
g
—3
~
=
S
2

AR T | | i A e e e HHI\I‘I LA AL
o o&yn‘! n‘t 02 09 0% o‘t a5 0 0k g 08 ua o4 09 05 o OF 02 ntnugn‘s 09 0L 09 05 OF nls 4 nlnom,ns 08 0z 09 05 OF 02 @ ulv

05 o o¢ oz ok D0¥ 06 03 02 03 05 ov o¢ oz ou 00C 06 o8 oz 0o 05 ov o¢ oz o8 00T 06 08 unooeuru:nzmﬂﬂlmunw.ﬂuusnrmun._
| il e e T | |

===END OF TEST REPORT===



